SECTION 8
EXPLODED VIEWS

NOTE:

+ Items with no part number and no des-
cription are not stocked because they
are seldom required for routine service.

» The construction parts of an assembled
part are indicated with a collation
number in the remark column.

» Items marked " * " are not stocked since
they are seldom required for routine
service. Some delay should be anticipated
when ordering these items.

* Les composants identifies par
une trame et une marque A
_sont critiques pour la securite. 1
i Ne les remplacer que par une ¢
| piece pontant le numero specifie. |

_ The components identified by
shading and mark A are criti- ]
cal for safety.

 Replace only with part number
 specified.

8-1. LENS

O: 7-682-548-04  SCREW, TERMINAL (M3 x 8)

REF.NO. PART NO. DESCRIPTION DESCRIPTION REMARK
__________________________ | e ———
I

1 4-034-126-01 SCREW (C) Dol 4-033-712-01 WASHER
2 4-034-141-01 LENS (PT-65) i 12 4-395-536-01 PLATE, INDICATE
3 4-034-117-01 WASHER, SUPPORT P13 X-4395-511-1 PLATE ASS'Y, TOP 14-17
4 4-034-143-01 SPACER (B), LENS 14 4-395-596-01 DOOR, CONTROL PANEL
5 4-034-144-01 SPACER (G), LENS i 15 4-392-036-01 CATCHER, PUSH
6 4-034-142-01 SPACER (R), LENS i 16 4-033-713-01 SCREW (+PWH M4X10), PREVENTION
7 X-4395-512-3 PANEL ASSY, FRONT g8 | 17 4-033-712-01 WASHER
g g-33265aé;0% ﬁéhgﬁgss ; 10-12 ;18 4-395-595-01 HOLDER, CONNECTOR PANEL
- 2065- ’ -12 |
10 4-033-711-01 SCREW (+PWH M4X20), PREVENTION E



8-2. EDBLOCK

7-682-548-04
: 1-685-663-79
: 7-685-666-79
: 7-685-646-79
: 7-685-134-19

eme>O

REF.NO. PART ND.

51 4-033-713-01
52 +4-034-125-01
53 4-033-712-01
54  A-1500-301-4
55 4-395-501-01

56 4-395-509-01
57 *1-631-359-11
58  #1-631-356-11
59 ¢1-631-493-11
60 *1-631-358-11

61  *1-631-357-11
62  4-395-508-01
63 ¥4-395-584-02
64  4-374-303-01
65  ¥3-658-816-00

SCREW, TERMINAL (M3x 8)
ITTP4 % 16

BVTP4 x 30

BVTP3x 8

PTP2.6x 8

DESCRIPTION

SCREW (+PWH M4X10), PREVENTION
STOPPER (B), PLATE

WASHER

PANEL ASS'Y, CONTROL

KEY TOP

SHEET, RUBBER
RC BOARD

RCA BOARD
RCD BOARD
RCC BOARD

RCB BOARD

CASE, LOWER

HOLDER, CONTROL PANEL
RIVET, NYLON

HINGE, FRONT

55-62

i

i

:

1
58-61 | 72

i

REMARK |REF.NO. PART NO.

3-671-135-00
x4-034-124-01
$4-034-118-01
1-541-923-31
1-503-255-00

4-383-026-01
4-393-406-01
¥4-395-528-01
¥A-1346-005-A
1-541-950-11
*4-395-503-01
*A-1346-004-A
*1-639-942-11

7-685-647-79
BVTP3x 10

DESCRIPTION

REMARK

SCREW, STEP

BRACKET (A), SENSOR
HOLDER (4), SENSOR
FAN, DC

SPEAKER

SPRING

SHEET (R), RADIATION
HOLDER (C), TR

E BOARD, COMPLETE

DC FAN

HOLDER (A), TR
DC BOARD, COMPLETE
NA BOARD



orae>0O

58]

103
104
105

106
107
108
109
110

111
112
113
114

The components identified by
shading and mark A are criti-
cal for safety.
Replace only with part number
specified.

8-3. C SHIELD BLOCK

: 7-682-548-04
: 71-685-663-79
: 7-685-666-79
: 7-685-646-79
: 1-685-660-79

: 7-682-550-09

}gl A, 1-559-865-31

¥1-639-938-11

A 1-439-466-12
A-1-439-466-21

4-373-137-01

A 1-453-108-31
¥4-395-514-01
¥1-639-929-11
*1-555-110-90
*4-1335-027-4A

*A-1335-026-4
*1-639-928-11
*4-034-118-01

1-541-923-31

SCREW, TERMINAL (M3x 8)
ITTP4 x 16

BVTP4 x 30

BVTP3x 8

BVTP4x 10

B3x 12 7-685-647-79
BVTP3 x 10

7-685-647-79

BVTP3x 10

LEAD #4SS’Y, HIGH-VOLTAGE® ~ = °
ARD

PB BO

TRANSFORMER ASSY, FLYBACK (NX-2500)
TRANSFORMER ASSY, FLYBACK (NX-2502)

CAP (Z), RUBBER

DC BLOCK, HIGH-VOLTAGE - -

BRACKET, HV

CFB BOARD

CABLE, P-P

CA (B) BOARD, COMPLETE

CA (RG) BOARD, COMPLETE
CFA BOARD
HOLDER (4), SENSOR
FAN, DC

Les composants identifies par
une trame et une marque A

sont critiques pour la securite.
Ne les remplacer que par une
piece portant le numero specifie.

REMARK |REF.NO. PART NO.

—
[N
oo

*1-639-927-11
*1-575-091-11
£1-639-926-11
*4-395-530-01
#4-395-558-01

+4-365-559-01
*A-1130-978-4

1-466-674-11
*A-1135-692-A
*3-673-948-11

4-374-303-01
1-575-092-11
4-395-583-01
*A-1135-693-A
*4-353-708-00

yrii

DESCRIPTION

QM BOARD
CABLE, P-P
BM BOARD
PLATE (Q)
PLATE (Z)

PLATE (B)

BC BOARD, COMPLETE
INTERFACE UNIT (IFB-11)
BA BOARD, COMPLETE

CAP, DUST

RIVET, NYLON

CONNECTOR ASS'Y, MULTI 14P
PANEL (B), CONNECTOR

BB BOARD, COMPLETE

HOOK, FINGER

REMARK



VrifrmiLor i1\

RM-1271 J

8-4.

A
A
w
*
v

BASE1

7-685-663-79
: 7-685-660-78
: 7-682-252-09
: 7-682-247-09
: 7-682-660-01

4-396-282-01
*4-395-560-01
*4-395-561-01
4-395-588-03
A 1-238-755-11

4-373-137-01

ITTP4x 16
BVTP4x 10
K3x16

K3x6

NUT, FLANGE

PICTURE TUBE Q7P B
PICTURE TUBE Q7P G
PICTURE TUBE Q7MP R
DEFLECTION YOKE (Y636PJ)

NECK ASS;Y, PICTURE TUBE (NA363A)

NECK ASS'Y, PICTURE TUBE (NA366)
CBB BOARD
CBG BOARD
CBR BOARD

SHEET (C), ABSORPTION
SPACER (120S), PICTURE TUBE
SPACER (120U), PICTURE TUBE
BASE

RESISTOR ASS'Y, HIGH-VOLTAGE

CAP (Z), RUBBER

. The components identified by
shading and mark A are criti-
cal for safety.
= Replace only with part number
i specified.

A 1-453-108-11
*A-1346-022-A
¥A-1346-021-A

4-374-303-01

£A-1346-003-A
*A-1346-002-A
*A-1394-325-A
+1-639-936-11
¥3-701-903-00

+3-703-141-00
*1-639-941-11
4-303-774-XX
*1-639-931-11
X-4395-510-1

X-4395-509-1

DC. BLOCK, “HIGH-VOLTAGE
DD BOARD, COMPLETE

DE BOARD, COMPLETE
RIVET, NYLON

DB BOARD, COMPLETE
DA BOARD, COMPLETE
Y BOARD, COMPLETE

DM BOARD

HOLDER, PC BOARD

HOLDER, PCB

KA BOARD

SPRING

L BOARD

HANDLE {LEFT) ASS’Y

HANDLE (RIGHT) ASS’Y

Les composants identifies par
une trame et une marque &

sont critiques pour la securite.
Ne les remplacer que par une
piece portant le numero specifie.

REMARK



RM-1271

l 1 18 =i 1N

A: 7-685-663-79  ITTP4x 16

BASE2

Bl
oz |
- 1
= |
@ |
e |
>—
wy
w
-C
—_
= | —
oo =
— w
= ! —_
a. =
—_— 1
[-—3]
[ (23]
wy =
@ | =)
=3 =
-
=
—
]
[=a]
- (=3
o ! [V
= i 1
1 [T
[ ] (=23
a1 oM
=< | -r
(-] 1
<
.l
(=20
= 1
el
(2 B A
21 ]
)
VAW / AN .\ e 1
==
/ - 1
= |
w1
I==3
= |
oo
—
=
a.
—
==
O
|2
23]
=Y

4-395-588-03 BASE
X-4395-510-1 HANDLE (LEFT) ASS'Y

REF.NO. PART NO.

201
202



yrmn=icfl i\
RM-1271

8-5. POWER BLOCK

: 7-682-648-09
: 7-682-647-09
: 1-682-661-09
: 7-682-655-09
: 7-625-723-31

PEe©>O

254
255

256
2517
258
259
260

*A-1195-044-A
*A-1380-373-A
*1-639-943-11
*4-398-732-01
A 1-413-701-11

+3-703-141-00
*3-701-903-00
2-430-772-00
A 1-236-592-11
1-541-923-31

PS3x8
PS3x 6
PSW4 x 8
PSW3x 30
RIVET3x3.5

PA BOARD, COMPLETE
K BOARD, COMPLETE
NB BOARD
CUSHION

HOLDER. PCB

HOLDER, PC BOARD

SCREW, M3X8

FILTER BLOCK, NOISE (M3A BOARD)
FAN, DC

SWITCHING REGULATOR (SOPS-1036)

i The components

262 7-623-954-01

WASHER (FIBER

261
262
263

265

266
267
268
269
270

—418—

shading and mark A are criti-

cal for safety.

Replace only with part number
specified.

 Les composants identifies p
une trame et une marque A

sont critiques pour la securite.
Ne les remplacer que par une
piece portant le numero specifie.

7-685-647-79

%ﬁ‘/ BVTP3 X 10

|
)

*2-434-408-01
*4-034-118-01
A 1-572-067-11
A 1-580-375-11
1-533-227-11

A 1-576-111-11

*3-701-822-00
*4-908-882-01
4-362-811-00
4-396-205-01

REMARK

BRACKET (CCR-45), BRACKET FAN
HOLDER (A), SENSOR

SWITCH, PUSH (1 KEY) (AC PDEWR)
INLET 3P :
HOLDER, FUSE (DIA. 5.2)

FUSE, (CES-10A-N1) ~ 104/125V
HOLDER, WIRE

CLAMP

BUTTON, MAIN POWER

PLATE, POWER



